| CA92344-0941-08 |

FUJITSU
PRIMERGY 19 1 FS5v T (941 KR/42U)
19-inch Rack for PRIMERGY (WIDE/42U)
HURERBAZE [Z=453] / User's Guide [Difference]

={V2)1

COFENGE, EHD 19 1>FS39IEHEBEV EIFVIEE, SCHONESTENFET,

AZE(E PRIMERGY A 19 1>F3v7 (D4K/42U) (BIB& AEE)  BLUATZ 3> EEBOEOIRNTOL
TEBALTLEY,

BRI 19 12F59IETIN 2 7 4 2 OEURGERBABICECT I, —BPEABEFZEDEL TAEI(TE
#HUET,

CIERCRBREIC 19 A>FIVIETIVL 2 7 4 2BURERIAE . AEBIUY —/\KKOTARL—F4>IXZ2T)V]
T JBFTAHIRD, IEVVEDIRWVEENE T LOEFENVZLET

SIRI DIV 1 19R-274A2 EK / 19R-274B2 &%
5L 2 7 4 2 OBURERPAE (LT H P KDSERFEVFE T,

http://www.fujitsu.com/jp/products/computing/servers/primergy/manual/

2016 F 2 H

AEGON\ELIF RETOERICONT

AERG —RBBA. (VTR RER. EROEEAEO—MNAREREL THE Bi5NTVSEDT
B0, RFDHEERICH I DI FEHIE. A2 EBRATHIE. MEZEE . KEIXS 2T AICHF 2 THIE.
EHHIFOLHOERRE. RESATACHTEITRGHIHRE, D THERZLMNBRIN. RICYHE
SMNRRINBVSE. BIRESD BRI ZEARBIRELHIAE T (e ITFRIEV) ((fEA
ENBLI/ET - BIESNLEDTRIEVER A BEHFE L3 (A ITARICES RS2 R BB ZIE
I TER RBREERBUBNTIZEN, ) (e IT FIRIEREN 2I5A(E, BHBSEZEFTTRAIE,

HHORFIXY NIBMAERBESLUNEE S ERE (LB OWFERMNIESENTVRIENHNFT . FERIMNE
INTLIHER HXPFIXD MREFIIFEEB R ITDLE, RIECEIGFaNBERLBDET,

BREE(F. BHOBIER, FLEAFFREHRTT . FLIRABE. SHOBFMTY.

All Rights Reserved, Copyright© FUJITSU LIMITED 2016-2018


http://www.fujitsu.com/jp/products/computing/servers/primergy/manual/

CRARGC iR

hizER B1{% EEEFR (EEE) EERNE

01 2016-01 FINRE %

02 2016-02 4,118 (GEnn) SHENN

03 2017-02 Hmi¥r 4.518 BRI, BN

04 2017-02 4.3,4.418 (&N JEECIBNN. FRECIELE
05 2017-06 1.1,3.118 (G&nn) Sy BB

06 2017-06 (FUSHIC 7 RURIELE

07 2018-03 1.1 R@BIR FRECEIE

08 2018-11 3.1 1@k (BE) BEXE




B X

PRIMERGY A 19 1YF5YY (TAR/A2U) coeiiiceieecceiescsneesssne e s s sne e s s ssne e s s ne e s ssnees 1
= 417 S 1
T - - S 4
s 5 R 5 4
A - 4= - 13- 4
2 SYIRRE B B I R ..o e s s s s n e 5
2.1 B ERARFOBEERTIH ... s s s nrnas 5
C R 2 1) -1 217 1 7
0 I -1 N 7
C T8 2 = 111 =1=1/2 ] = 9
T TR =310 ] - - PPN 9
I e Y. = PSRN 9
3.4.1 IEE 2.5m/s*(250gal) FTOMEICTHISNBEREIE ..vvrrrernrnrnsnnssssnsnssnnnnns 9
3.4.2 hlEEE 10m/s’*(1000gal) FTOMEICTHI SNBERESTIE ..overrrrnrrrnsnsnsnsnsnnnns 10
R AL ) - 11
Ve D1 =t 00):1 L0 L8 e ] 5 S 14
70 =1 T A= 100 2 S 14
0 I R 1127070 v S = Y 14
TN I e 1 L PR 20
v W T XL b L (5 e T ) 20
== o 21
4.5 PRIMERGY A 19 12F3YJ F=TIWHINBUITSTYD coviiiiiirrreniiiinennnnenanann, 22
T W 5 T N>): 1L 23
4.5.2 =TI NBYT T STYRDETE ....oeeerrrereerrrnnnnnsssssssssssseernsnssssssssssssssssesnnnnns 23
4.5.3 UV T SHYRDIRIED ...ceeeireiiee et rme s s s s s sra s na s sn s e s s sm s nnsnnn e 24



1

ARI9J(& PRIMERGY —-XDEBEZEHTDHD 19 1>F39I T,
EEHIARAR  EIAL9 A>F v (IZN\-HILEYF)

AIVI(E, IKGEH—INARD CPU BLURA > AE)ZSHENT BI2D CDU ZEWDAFFBZENTEET,
CDU : Rack Cooling Distribution Unit

PRIMERGY A 19 1>F 3V DHERA X—ZZ A FITRULEF T

1.1 SAOFYD

KIVIDFA > FYTEIRORDESDTY .

PRIMERGY A 19 1>F35v7)

PRIMERGY H 19 1>F35v7

(91 1/420) (D1 K/42U) ‘
CX400 M4 f5&,A]
INE 1=y bR 42U 42U
Az BRI PY-RBRCA PY-RBRCA3
18y PY-RBRCB PY-RBRCB3

H4ZX (lExBiTXEHE mm)

800 x1200 x2000

800 x1200 x2000

1.2 EEOEERE

ARZY(& PRIMERGY SN—-XEZOREIDREZEH TEET.
FFHR G ERA B L E R T TS,




2 VIREEHLOIERE

2.1 HiE-ERARKOESEIR

BT, RSTIVT OFELR
1)RBZEEHTIHE . ROAR—RZHERU T,

1400 1400
*2 (400) *2(500)
’<—> 4—5‘
B ARSTFIVY 1200
50 L N\ zE |
e (CDUDAE) (CDU )
Z w7 (+CDU U A F)
= BAT*1
2Y7 1490 (RACK+CDU)
PRUSTS Swh LEAR 1200 (RACK)
2000(42U) = 250 - 250
RIS, ﬁTr
250
2B ET AP & 77 11400
Yy Z5 o
5 v 7l 800 1400 | 800 , 1400 ||
(mm)

* 1:7K)% RackCDU(74 R)ERDFFHBE(F 1490mm, 2N DIBEF 1200mm ERDET,
* 2 KB OEEE BT IHE.
* RRICHETENDDHZEEEDIBERICAETZEL,

m Sy NERISIOAR
Aow)eEAI3%E. BRI COEENRELET, SVID EERICRBZBEUILD. RTFIEEZITILD. TV
I3 NI Z FARU TIZEL,
JO7EAIRED T BRI THEfBL TXEEW,
BISZ(ELL T OAARICECTZE D7 HE L TXZEL,
‘& 1000mm (4E%)
-Mi7a7EE : 150kg
-BERHA X 1 350 x 240mm

m TR
HEE 2.5m/s%(250qgal) %8BI BMEICHT B, TMERE LTSI INETY, BEEF LAY
Iy MERAWBEEEA TS OMEFY MRV ENHDET .,



D

H
=

A

- WIFIRILNETER (R3D) (CEFEL TR,
BEIELRWVMES. DIERE 2.5m/s%(250gal) #BIBMENFEAELRLES, SYINEREITIHEN

N AUESE IR
SVINEREILIIEE . R FREEEZESHENIDDET . VIR ORI FE OYIHIKIE
IRIBENNHDET

-HEFY S

ARIVIEIEATEC T T OMEZESy MY EATIEET Y,
ME+Fy M
B2X5vIH B2X5vIH sy IH B2AXS5vIH 1Sy IH

PY-RT81 PY-RT82 PY-RT83 PY-RT84 PY-RS82

HIE. ZAAImA | 5. £, 2640 | fifE. @EA02 | £AAEAD?2 | FIEOas0 148 (R
0 3Eyh HERO 4 &ty wyh wyh AES1H-FA)

m LU Oy MR ERUIZ R T
SYIMARE . SYIEEICHBLAYS I IYNTARIVIEZZDSINTRBELET . LAUZI Ty N TEEL. SyIh

IKIE(CRBLEIICLTLIZE,
PPOINT
Fr2A—ZERENS 1 ~ 2mm SENURIREEICL TS0,
FrAa—
,«"I“ | cpu q‘
L) i

(7Ovh) 77k
m SvIDEREFIRSLE
ANFE
SYIRER L, M IVIEBETERE T DH . Sl\E. SYICRIESA -2 T
HELTEEW, BERE/ AT —(CLDRBEZURVAEETIYVINEIDEE
Z5|lEHETE. VTN EREITIHEENHHNFT .
6

[

N\



3 IYIDIEREERIE

3.1 185K
AIVIDHERRENBRZIRICRUET
I5H AR
L PRIMERGY A 19 1>F 59/ ( 71 K/42U/EAK) | PRIMERGY F 19 1> F 5w/ (91 R/42U/1E5%
itk PY-RBRCA PY-RBRCB
HHER BERRK  (AIEER/\CF I A5IAEKR)
e 42U
IZyhK
¥ 4 X
(WxDxH) | 800 x 1200 x 2000
[mm]
BEGRAKE | IvIHEE  995kg F 1 SYIHREEE : 965kg (E 1
2[kg] FEEFRESE : 840kg (SYVIARAZEERC) EEHEE : 840kg (FYIARMAKERRC)
SwhAAK : 155kg SwhAAK : 125kg
FEOROX | 80%
HER SYIICERDAT I THTRIEN 20
-BiBE. BB, Y4 RH\— (2 #%48) -BiGE. B X2
AINRE TR REL THEINZE0
SYIRERF—- 28 &3 SYIRERF—- 28 &3
H=JImVA— (FiF) : 1018 =JIiRIA— (RIF) 108
J=JIVA— (#FA) 1018 =JIVA— (#FA) 1018
‘M5 HAADYZRS / 75y : & 208 (U— | ‘M5 BA( XY= / a75vh : £ 20 @ (&
RIS —A) —JIRIVA—F)
—-SFyhTE SEfEFYh 1R
RETv>1 : 6 1@ RETv>1 : 618
CEA () 1M F 4
F 1 SYRBEEICEICONTRIENRERAT (BHBARE) OREE (MfEE) OFIRZEBRB
SICTFREZEL,
7 2 1EBEIYIILEUA RON— (2 BEH) (FRfTESNTOLEEA.

7 31 BEO/\YRILOYIICEF—RENRETT,

CEA () FRMIENEEA.




(S| TR
24 PRIMERGY F 19 1>F399(74 R/42U/EA) | PRIMERGY F 19 1>F 3w ( 71 R/42U/485%
CX400 M4 $5&a] CX400 M4 $5&a]
itk PY-RBRCA3 PY-RBRCB3
G BERRK  (AIEER/\CF I A5IAER)
& 42U
IZyhK
v 4 X
(WxDxH) | 800 x 1200 x 2000
[mm]
BEGRAKE | IvIHEE  995kg F 1 SYIHREEE : 965kg E 1
2[kg] BEAEE : 840kg (SVIAAERRC) EEHAEE : 840kg (SvIAAERRC)
SYIARLK : 155kg IYIARK : 125kg
FoROX | 80%
HER SYIICEDS I TN S B0
-HIBE. 5. YA RN~ (2 #GH) -HiEE. 5 2
AIES TR EREL THREIRENSE0
SYIERF- 2@ E3 SYIERF- 2@ E3
J=JIVA— (FiA) 1018 J=JIVA— (FiA) ;1018
=JIVA— (#FA) 1018 =JIVA— (#FA) 1018
‘M5 HAADYZRS / A7y : & 208 (U— | -M5 B4 XY= / a75vh : £ 20 (&
RIS —A) —JIRIVA—-A)
- FyhTE SGEREFYh 1R
RETv>1: 618 RETv>1: 61
ZEAN () 14 x4
F 1 SYRBEEICEDCINTRIENRERT (BHBARE) OREE (MfEE) OFIRZEBRB
FICTFELIZELN,
7 2 1B IYIILEYA RON— (2 B6H) (FRfTESNTOLEEA.
7 3 B> I\JLDW’](L(;*4:—??E4’FD‘M\§'G¢
¥4 Elnﬂj‘ya(L(i W (%R) (;//J\\'fj'éngft}/\lo
PpoOINT

PRIMERGY A 19 1> FSvIDEARIYVILIEFR STV 18IV LB SV (EREPIEET T,
ZOAMMDIN - ZXDIYIESERETEFE A




3.2 BIBEDRIERA

1 FEAF+—-ZEUAERLET,
S9N\ RIVEFRICEIE LT RENOFSMEIC/\> RIVZEEEL. FRICEIEFT.

AEE
BIBEBIDBLE (L, EHEEL R CBEUBLTITI,
HRNFAEUIBE, EEIRUHUBIET 35TNIBDET,

3.3 &3BEDHERS

1 FEAF+—-ZEUAERLET,
SvII\C RIVEFRICEIE LS \DRIVZEERL, FRICEIEFT.
1BEERIBEECRUTY,

3.4 SVIDHE

BHAREZM . vaREIDIHE. BRCTVON-BEETS./ URWCEDST ., v LITFOLSCLAILIY M
FEEEUTEHRE UTKIEEW LNILIYRTKERS, T AY— (I I RELD 1 ~ 2 mm EH
BTSN, (FYRI-TIWINEEEZZRVTZEW)

3.4.1 HEE 2.5m/s?(250gal) FTOMECTMISNZH/ESE

SWIEEITFE I DEE. BEEVRVEREDESSDAETEW SN BIEETT . RISV T T OSETHREL
T2,



1 SYI%ZEBEERETHIES
[3.4.2 HIEEE 10m/s*(1000gal) FTORECMZANBZRE S EICRUAETHRBL TR,

2 SYVZBIERELRWMES

ARIVIERIESAT—( L FR)DHMHIELET .

E)  ZIESAY-FERERTIEOSYVEREFLIEXREL TR ET . BIERELRWSE3 TR
HESAY -2 TEREL TS,

AFEFAY—(FATZACTY (RIVICFRIESA T —FRFENTOFEEA).

LFRZSET A F—DU ity A —i

3.4.2 HEEEE 10m/s?(1000gal) FTOMEICTZSNZHESE
LT OESBEIC LBV DBEERBINBERDET,

1 mR+y M MeERULEE

KIVIDMEFYES (ATZ3>OHRIEFERMIE) F5YIORIESSUEACEDMT, MEFY D
7EFIFAULTAST GEERE) (CEELET.

2 LAIVIYMeERUREIE

SYIDOLAIIYNEEICHWVWTWBHA X M20, 3FESE 17mm ORSTEERUTAST GEERE) CE
TEUET,

HiE— \

LT k. & |

Al b (M20) -.

7 L—AL

i

L2 FEEA L EEESSo—=6

HRY - FEY T A — L

10



3.5 SYJDiERE

m 1B DR
1B SVICRMTEN TV, EiEFTY OB (TRER) HNIRTRIOTVSIEZHERLET .
fm $ #E " &
TEREEER 2
TEEEER 2
BTEREER/ (vE> 1 1 £& 1000mm
BYTES mERE (> 2 1 £& 54mm
EEAmEERE (v 1 2 £& 1000mm
EEAmEERE/ vk 2 2 £& 861mm
M6 73k 8 TEBEREA
M6 B3 8 TEBEREA
M12 7<AEmIL~ 4 L EBEREA

7KA RackCDU(71 R)ZEDf I Di5E . B FEBOEF(EITOEEA.
(&R 2 hFh. TEBRIE 1 MFIZEELEY)

1 RIQRFZEHEOALET,

2 NWITHN-BERSZERDAL. 41 RAN-ZBROAULET .

SRR EAIFIROMNTHIN-ZEEL TV M12 X2 2 XZ2HUET,

AR -ZEELTVSDRT 10 AZHUT. U1 RO/ -ZEDINFT,

E) MNTON-EBOVEEIBFMEZELRDFIOTERL T, £ZDBR, SYIICRZEHEZREDIT
BIEIXREBRTIOT. MBI IATHROTIZEN,

B4 RN -DEE(3K 15kg HOEFITOTHONUOBRIEFRL TZEL,

PpoOINT

CCTHOAUIEYA RHIN=RS(E e THERULEITDOTHRUBVLIICTFRLZE,




3 BIsSYJ0RIllC M6 J75Y MNeERDFIFET
SyIREOERERERD H JL—A (EEAMRETER) OTERC M6 175y MeEOFIET,
J73y bOEDAIIFIFIRICOVWTIE, 19 1>FS59IETIL 2 7 4 2 OBUREREAEDI4.2 J75y bOERDAS
[/ BXDSNUFIE IZSERUTIZE W,

/l:?—;\
-

HIHE

4 EEYFIRMDMEEFET
s ov aAIRI#E H JL—ACESHAmER/ (v 1 EEeramEE/ (v 2 ZREDRHITTZE W,
E55% FHAICREDII TENEVFE A,
BEDAMIBAIE(L. EEAmER) (4 VR B F RE SR U TS,
%5y FEBERID D JL—AICBRITESMERE/\wd> 1 EBITER &R/ (> 2 ZREDAIF TG
(AN
E55% FRICEREDRHITENFVEEA.
BEDMHIBALE (L, BUTET5ENERS) (y+ > BBl Z S IR U T2 0,

L ZAR ]

ARy | SyUaifl

B ELERS/ WA AIERE BTSN (YA S REAIE

12



5 I&8SYI0 MNWITHN-EERSZEROAL. SYIDRIC M6 175y MeEDHTET
EFERIERDAEARTRO M TAN-ZEEL TS M12 X2 2 AZIET.
) MITHN-EBOVEREIEPIMERELRDFTOTERL TULEW, FLZOBR, SR EDIREDTT
REIAREBIRTIOT, MEIHTATHROTIZZEN,
SYIRIEOERZAERD H JL—A (EENMSRTARD OTERC M6 J75y MeEOHIFET.

6 BIESvILIgsRSYIDEEEELEET,
BEES SV DRE(SIBER I Z AN, IBERTYIDLANILIY MEREL . BIsRovIEEdeEanEEd,
[7K/% RackCDU(71 R)ZERDFIDIHE]
HEAIOLAILIYNE, CDU DK ML AZF TRZEL TXRE L,

WK RLA

SHEE12(3 CDU DK LA ZRUTLEE W,

13



7 LEBB LU TERERBRRZMOEEIEY.
IR SYIBE LB SYIO M THN-(C EEREREBZEDE. M12 NAMNLNMITRIESDU THIZEW,.
FlE 3 BLUFIE S5 OEZEICT, SYT7a1#0 H JL—AICEOM I M6 175y MeFIFAL T, TEbE
£B% M6 YIRITEELTLZE,

RIESHL TV EERLERREEREIER M12 NAMNIL M ARHDL TS,

8 18ISYIICHA RHN—-ZEDHIFET
B Sy N SERDINUIZH A RHN—ZBEE Sy N SERDAMUIEB A RON-BIERS 10 ARTHDSITET,
) BARHN-0EEEFH 15kg HDFITOTEDFIORRFERL TS,

9 Bis%. 18RSV DRIEZOREEZMONHEIET .
R, BIBFZERD T, SYIDEREEREHRE T T,

4 FWIEREZOHEDIFVNCDOLT

4.1 BEOIFEHAIEDZEEFIR

BROEIEREZE TS AR OMIBNSERBLEYT . TIHHAIFOALIEE. HIFEEAE,
e, BEESHEI(TORY TRIERHHZE (I TEF A,

MOMFEHOERZEDIN . AIEZZEZ TBERDM I EEZZEITVET . BROMIPERDIMN TEBGR
DZERZ AR, SRNFELRVISICTDERL TEEU TUIZE L,

4.1.1 BIFEOMAIEZEEFIH

1 SYyIh5EiRFEEDHLET .

BEZH) 90°RIET . e L(CHFE LI SYIRMKAIES ShoFAe> S (EY) %ZIRVWT, BEZHEIC
FHUTEDAMNET .

) BEOEDAST BRDANUOBRIC, BRESYIDBRREIIEREZIRFBVLSICERUTZE L,

RAlEL
BB EE AR IR 1

B UREYREL

EEREYD

14



2 SYIXGRIOERFZIDALET

‘M6 RATUTERSZIN T 3 NFROARGKAILS DEEIDIN TEE W, (a-1)

‘M6 RATUTEIEHRSEINUT 3NFOES RN -Fy M TZEW, (a-2)

« EFORFZNINZEWDSN . IRICTT Sy MBI ET

‘M5 RIEHLT. ETFORZAMZSN M5 J75y MBI TZE W, (b-1,b-2)
‘M6 B3R ZHUT 4 TRROOYIRZ FZEIDF L TTFE0, (c-1)

‘M6 RNATUTELEHRSEINT 4 TFROOYVIZFEIN—Fy MU TZE L, (c-2)

75y bOERFIECDOWTIE, 19 1>FIWIETIV2 7 4 2 OBEUNERBAZED4.2 175y bMOEDAT
\F/ BRDAAUFENE 1SR UTZE W,

/

w

Ov %3 AMAAlE

\/
\

b-2 b-1

R7Z bw)t

3 EXAN-FYM I7SYMELVOVIRITAN-FYNERDFFET
2 OFIETEWINIEBmO—E 2 A A REEUTAIEICERDAS T .
AR H JL—AD 3 PFRICESSRAN-FYMEANT M6 ANETIELEHRITREL TS0,
Bl H JL—A0LETIEMS 73y M ANTLIZE L,

BRI H JL—AD 4 TFRICOVIZRTAN-FY M ANT M6 RATUIELLHR I TEFEL TS,

15



J75y bOEDATFFNEICOWTI(E, 19 1>FS59IETIN2 7 4 2 OEUREREAED4.2 175y hOED
313/ BRDINUFIEIZSERUTZE N,

H7L—A
WaFsuk

W6 FARMELORY

PPOINT
b SEN—Fy NS LUOVIRIFRIN—Fyh M6 ABTUIEIED RSO I —(IBET7ILZIL—LOK
SFICANE TR,

4 FEAESY, RPAMNNS LU OVIZIERTIET,
3 OFIETEOAFIZE >SRNy EFIFALT. L TFIL—ACKAFRIESS% M6 7XATUTERST
DI TEE W,
IL—LETFEMS5 375y MEFIFAUTRZZ MBI E T
3 OFNETEDAHFOVIZIAN-FybFIAL T, L FIL-AICOYIRITE M6 B35S TEOIT
TLIEL,

PPOINT

O_ETFOYIZFT) WEI DDV TWBCEZESBL TEE L,
O ERIRPZ MU RIS/ Sy DR DNTWBCE,
OFRIRZZMIC : NyvFE DR EOTRICDONTWSCE,

16



5 R7RIE>SZEDALET .
‘M6 NATUTENIL NS TRPZAIES SZERDSM TZE L,

M6 RAETUSENIL -

RrRle>>

6 RPN—BR-IBLVEII—RPN-ZEBOALET,
-BEARAILDE - RPN -5 ET .
R7N—HR-45 (2 hFR) Z9LEFET
25— R7)\=% 45°EBILTR7I-HBIET
R7)N—HR-%4 TIA-R7N-

7 NIRIVEIANFTYITEALET,
HANFPYTOEFERSZIN. N\ RILEINET .

HZRFrvS

IRV

17



8 N\YRIENFRL. EEDN-YEANEZET,
A= ER5A RLTHLET
-BBEH&E LA TERELET,

N\ RUG E T REEUARRE TEUS I3 E T,

9 Y9 —-RPN-ZHHEZFT,
-PREBERELET .

10 N\YRIV ARNFPYT BY9—RPN-B LV RPN R—5ZEDFFET
-6,7 THURI\D BRIV, 25— R7NN—ZBDHTET

18



11 03, ¥—-JZEOHALET.
-BERRILDEIERS 3 KZHU. A2 I ZTAN—DZIMOHUET  BERSZIN T EEN—INE T I DE]EE
HENBDFITOT, FERATHUTIZE,

‘FELETOM4 Fvb 2 3250 ELEOTET SO IIRZEDINET .
M4 FybzsAgEECET@OT. 527NN T I 208N SHDFEFIOT. F2RI THL TS,

12 O3, ¥—9ZBOFIEIET,
11 OFIETEDANIA>T1ZT4XY—IEETBOT, T5>7M% L TFECERRILORS, FyhTEE
LEY,

Fujitsu

19



13 R7RIE> SZEDFIET,
-5 OFIETEOHUZR7AIES 7% M6 NETUTERILNTEELFT .

M6 7NAETUTEMRIL b

R7RlE>>

14 RIGFZERDNIET,
B 90°FVREE T, BERMECTBL TIWIARMAIE S SICEAIE> S (EY) ZZELAATIIZEL,
) BEOEDASF ERDAMUOBRIC, BRESYIDBRRICHEREZIRFRVIIISERUTLEZ .

4.2 =T )ikIS—

m Bz Bl WER T B ERULET,
ARIVIFUTOT—TIRILA - hEFEIRETT .

=T WikNs—-8%
Hif %A
19R-27CM1 19R-27CM2
19RB27CM1 19RB27CM2

B (TRSEB) NIRRTV Lz ERLET .

BRRLBLVHE
T=JIRIA—x1, M5 35T %1, M5 J75whx1
T BRI B Az ERUET .,

TIARSAN(2 &) : M5 5T H

4.3 RFESM 15— (L F&)

m Bk E Rl . W ER T BRI,
ki (TRSR) FIRTHID TV Lz HEERLET .
AIVIFLLTFORIESA Y- WEAPIEETY .
XAKMEIHB A TRBIFEZTOTIE,

20



-PRIMERGY H 19 1>F5vY BIEASESAY— (T4 R/1858%/4ME CDU Ei5E)
Bi% : PY-RS82

e HE
AFESAY ALK 1
M10 RV b 4

WELRTEMRAZEMUETT .
- Z\F : M10/NLNA

4.4 WE+Xvhb

m Bk E Rl . W ER T BRI,

Bk (TRSR) IR THILDTVS L ZREELET
ARSY)ILLTF OME+FY MBI TIEETY
XAKMEIHB A TRBIFEZITOTWIIE,

-PRIMERGY A 19 1>F5vY miHES LU RIEMERFY M(T1 R/BZA/4£HE CDU 1EiRky)
Bi4 : PY-RTS81
e HE
A/ (—Y 1
I EAC 2
M10 RV b 12

‘PRIMERGY H 19 1>F35vJ RiI#ESLVRIEMRFY MI1 K/BXK)
Bi4% : PY-RT82
e HE
AE/ (Y 1
#&m/\—Y 1
A 2
M10 RV b 16

-PRIMERGY A 19 1>F5vJ miEEMERFY MT1 R/185
Bi% : PY-RTS83
e HE
AiIE/(—Y 1
A 1
M10 AL b 8

21



-PRIMERGY H 19 1 >F5y/RIEME+FY M(O1 K/EBE/SIHS LUEE CDU #i5kE)

BZ : PY-RT84
i HE
fAllE/ -y 2
M10 Lk 8

-TEFYS (4R / 185 MEOH) (. AFESAY—LRA—RTY.
AFESAY— Bi% : PY-RS82

WERT BRZEMULET.
- A)0F 1 M10 7RIV A

4.5 PRIMERGY B 19 1F5vJ = IWA5 I I T 5oy h

mHART=JILFIN (19R-275D1) HARSYINEDFBIzdDT YR TT
YA Ry=JNAYMNEDETERLUET,

-KiS CX A 19 1XF35Y9 =T NSV NI T SHyh

Bi# : PY-RMS811
e HE
SCD 734vh 1
M5 @IV IJAVES TR 2

PPOINT

-BBROEDFFHERIZRI(E RIIER HRISFEDFI TV IFIVES RS DI, FET I OIRHD
BEOHIBETT.
WHERTERZERLET.

TIARSAN (2 ) M5 wILIAYESRSH

BART =TI NG FHEATOTEEHETY
TSARSAN (3 &) : M6 *TH

H—SFYRTE 1 M6 &—3FvhE

BRI —=TIVG9 MBS T 55y hOBRDAS 3 5552 R U E T o
(Bl 2 SYIERINERDH3315E)

* BA R =TI MeBOAS 3 B EIFRICT — T ILRILA — R ERDAHF T im& 3 — TRV —Z BRI & T
P4 R =TI MOBUSIHZE (SR OEBORAILUTY

22



4.5.1 57—y bOERDAFF

* =Py bOEDIFFAEICONTIE, 19 1FS5YIETIN2 7 4 2EURERAZED4.1 5—IFy M ERD
403/ BOAULFIRIZSBUL TSV,

Sy RIERIOHEELFE OEPRAID_E T OMAIRICME 7—3y MBI TS0,
AEIFRZNS 2 DEDIR. £ 247k

4.5.2 =W BT T'S oy MO EE

1 SYISEAIKD. SYIOREC 2 7 1 ETHEBTHZ7WEFBLT M5 BILIAYES RS 2 KTHART-DJILY
JREUFT 55y b Sy IRRILDEELES .

SCO MTRI S Y -

23



4.5.3 UYJS55ybhDiRIES

1 BSEALD. —TIFY NS T 54y hO FRINS 2 BB ORI M5 CILIIVESRS% Smm 2B —
TG NEUS T 54y MEBRRIN T &R &S IARLESHL TR E L,

2 UV Mo FRIEE R ZFIE 1 TEOMIE M5 ©ILIAYESRSCBIHNIT EAIE M5 ©ILIAvE
RETETELTIZA0N,

3 ARLESU T FRIO M5 ILIIYE I 2 S%AEHHL TEEL TUZEL,

* DABF(E. 19 1>FS9IETIVL2 7 4 2BURERBAZEDN4.9 B4 RT—JIAINOEDASIFFIRINI4.9.3 Y
ARG =TI KD 12 SR TR TO TS,

24



Before Reading This Manual

Thank you for purchasing the 19-inch rack.

This manual provides basic information on handling the 19-inch rack for PRIMERGY (WIDE/42U)
(called "this product" below) and optional products.

Basically, according to the User’s manual of the 19-inch rack Model 2742, but in this document
some different points as the difference.

Before using this product, read User’s manual of the 19-inch rack Model 2742, this manual and the

"Operating Manual" supplied with the server to ensure the correct use of this product.

To be reference type name : 19R-274A2 base rack / 19R-274B2 expansion rack User’s manual of
the 19-inch rack Model 2724/2737/2742/2616/2624/2642, Please refer from the following HP.

http://www.fujitsu.com/jp/products/computing/servers/primergy/manual/

http://jp.fujitsu.com/platform/server/primergy/manual/peri_rack.html

February 2016

High Safety

The Products are designed, developed and manufactured as contemplated or general use, including without limitation,
general office use, personal use, household use, and ordinary industrial use, but are not designed, developed and
manufactured as contemplated for use accompanying fatal risks or dangers that, unless extremely high safety is secured,
could lead directly to death, personal injury, severe physical damage, or other loss (hereinafter "High Safety Required
Use"), including without limitation, nuclear reaction control in nuclear facility, aircraft flight control, air traffic control,
mass transport control, medical life support system, missile launch control in weapon system. You shall not use this
Product without securing the sufficient safety required for the High Safety Required Use. If you wish to use this Product

for High Safety Required Use, please consult with our sales representatives in charge before such use.

Documents from Fujitsu may contain designated technologies controlled under the "Foreign Exchange and Foreign Trade
Control Law" of Japan. A document that contains such designated technologies should not be exported or transferred to

anyone other than residents of Japan without the permission required under the law.

Product names used are trademarks or registered trademarks of their respective manufacturers.
Products are copyrights of their respective manufacturers.

All Rights Reserved, Copyright© FUJITSU LIMITED 2016-2017

25


http://www.fujitsu.com/jp/products/computing/servers/primergy/manual/
http://jp.fujitsu.com/platform/server/primergy/manual/peri_rack.html

Revision History

Edition Date Revised section (Added/ Details
Deleted/ Altered) (Note)
01 2016-01 initial release -
02 2016-02 Section 4.1 (added) details added
03 2017-02 Product name. Section 4.5 (added) | Changed, added
04 2017-02 Section 4.3,4.4 (added) note added, corrected
05 2017-06 Section 1.1,3.1 (added) Model added
06 2017-06 Before Reading This Manual Link address corrected
07 2018-03 Section 1.1 Corrected (Japanese ver.)
08 2018-11 Section 3.1 (altered) Weight changed

26




Contents

Before Reading This Manual......c.ccciiioiiiieiorinii i s s s s s s snssasssnnsasas 25
B 0 T e 28
3 I ] 1= T o 28
1.2 Devices that can be mounted on this rack ........c.ciciiiiiiiiirircraarararanane. 28
2 Precautions on Rack Installation and Operation.........cccvvriveririerrisnerarssnara e 29
2.1 Precautions on Installation and Operation ........ccicrivimieris i s s rn s aas 29
3 Rack Configuration and Installation ........cccieiiciiriisrniiie s s s nns 31
3.1 Configuration ...cccrieiererisirarismerersesararsssarassssarsssnsassssasarsssnsassssnsassssarassnnnras 31
3.2 Opening the Front DOOK ....cuieverrimrarsrimrersssesarsssssassssasassssasassssasassssarassnnasas 33
3.3 Opening the Rear DOOK.......cccveieimieieieieiererarasasasarasasasasasa s sasasasasasasasnsnnns 33
3.4 Installing the RacK........ccciuiiiiiiiiiiiiii i s 33
3.4.1 Installation methods for the rack to withstand earthquakes with an
acceleration of up t0 2.5 M/S? (250 gal)....cceeerereennusussrrrrreeremmssssssssssrsrereernnn 33
3.4.2 Installation methods for the rack to withstand earthquakes with an
acceleration of up t0 10 M/s? (1000 Gal) .....ccerereeuuusursrrrrrrrersmessssssssssssrereernens 34
3.5 Connecting RACKS ..c.ciiieriermrisiemie s s ssassssassassassassnsssssssnssnssnssnsansnsns 35
4 Handling the Rack after Installation........cccciciiiiiiciiiiicinisrs s e 38
4.1 Changing the Position of the Door Rotation AXiS ....ccciieveririrerinirariierannnan. 38
4.1.1 Changing the position of the rotation axis of the front door................... 38
4.2 Attaching the Cable Holder........cocviiimiarimimrrsierassssra s ssssa s ssssasassnsasasnnss 44
4.3 Attaching a Stabilizer (L-shaped) .....cccicivirimirarimierarnssre s ssasasasans 44
4.4 Attaching the Quake Proof Stabilizer Kit.......cocoiiiirnrimicrniis e, 45
4.5 Cable duct bracket for 19-inch RacK .....c..cciciveiiiiiriiinri s 46
4.5.1 Inserting Cage NUTS...cciiiirimrimr i i s rasra s s sss s ssssansnnssnssssassnssnssnsnnss 46
4.5.2 Fixation of cable duct mounting bracket ...........cociiiiiiiriiireiiisrs . 47
4.5.3 Temporarily securing the rear bracket.........cccicviiiiiiieiiireiisre . 47

27



1 Overview

This 19-inch rack is used to mount Fujitsu PRIMERGY and these Options.

+ Compliance standard: EIA 19-inch rack standard (universal pitch)

The rack, extensions the CDU for cooling the CPU and main memory of the server.

CDU : Cooling Distribution Unit

The following figure shows the appearance of the 19-inch rack for PRIMERGY (WIDE/42U).

1.1 Lineup

The rack specifications are listed below.

!
\

19-inch rack for PRIMERGY (WIDE/42U)

19-inch rack for PRIMERGY (WIDE/42U)

supports CX400 M4

Unit mounting

: 42U 49U
capacity
Base rack PY-RBRCA PY-RBRCA3
Type -
name Exgzgliwn PY-RBRCB PY-RBRCB3

Size (W x D x H: mm)

800 x1200 %2000

800 x1200 x2000

1.2 Devices that can be mounted on this rack

This rack can accommodate the following types of Fujitsu products: (¥)

+ PC servers (PRIMERGY) and their Options.

* For more information, consult your Fujitsu sales representative.

28




2 Precautions on Rack Installation
Operation

2.1  Precautions on Installation and Operation

m Securing adequate space for ventilation and maintenance
When installing the rack with CDU, secure adequate space for ventilation and maintenance.

Secure the following space.

1400 1400
*2(400) *2(500)
r—» <—>‘

Space for ventilation
and maintenance

and

-

1200

T, AT
500 T ) %
‘/ (CDU WIDE) [CDU widel
Rack(+CDU WIDE)
Rack depth *1
) Top 1490 (RACK+CDU)
Rack height |Rack '
2000(42V) Front view 250 view 250 1200 (RACK)
250
[@ Front of Rack
14
stabilizer 00
i 0C
Rack width 800 1400, 800 , 1400

[UNIT:mm]

*1) Depth with RackCDU(WIDE) : 1490mm, without RackCDU(WIDE) : 1200mm.
*2) When you mount other than liquid cooling unit.

* Please follow the instructions if there is specified for the product.

mReady for rack mounting stepladder
When using this rack, working in high places will occur.
Stepladder is required for mount the unit and for maintenance work.

Please be deployed in area units, such as floor unit.

Prepare the stepladder that conforms to the following specifications.
-height: 1000mm (4 stages)
- Load capacity: 150kg

- Step board size: 350 x 240mm

29



m Measures against earthquakes

To have the rack system withstand earthquakes with an acceleration of more than 2.5 m/s? (250 gal),
fix it in place with adequate earthquake-proofing measures. The earthquake-proofing measures

include using leveling feet and using the optional Quake Proof Stabilizer kit.

/1 Warning

Use bolts to secure the rack to the floor (slab).

Failure to use bolts to secure the rack to the floor (slab) may cause the rack to fall over during any earthquake with an
acceleration of more than 2.5 m/s2 (250 gal).

If the rack falls over, the result may be severe injury and/or death. There may also be damage to the devices in the rack
and the surrounding area.

+ Quake Proof Stabilizer kit

Quake Proof Stabilizer kit type
for base rack for base rack for expansion rack for base rack for expansion rack
PY-RT81 PY-RT82 PY-RT83 PY-RT84 PY-RS82
for front, right and left for front, rear, for front and rear for right and left for front (same as Stabilizer)
right and left

m Securing the rack using the leveling feet

After the rack is transported to the installation site, install the rack so that it is anchored with the leveling feet that are provided

on the bottom of the rack. Adjust the leveling feet so that the rack is level.

PPOINT

Keep the casters 1 to 2 mm above the floor.

Casters
- | | -,
rd CDU (WIDE) b
Leneding
(Front) et

m Protecting the rack trom talling over

/\ Caution

Injury

+ When installing the rack, be sure to anchor the rack to a stabilizing surface or install it with

a stabilizer attached. Failure to do so may cause the rack to tip over when a device in the
rack is pulled out.

30




3 Rack Configuration and Installation

3.1 Configuration

This section provides the specifications of the rack and its accessories.

Item

Specifications

Product name

19-inch rack for PRIMERGY
(Wide/ 42U/ Base rack)

19-inch rack for PRIMERGY
(Wide/ 42U / Expansion rack)

+ M5 flat head screw and core spring nut: 20
of each
(for cable holder)

- Cage nut tool

+ Protection bushing: 6

« Information (paper): 1

Type name PY-RBRCA PY-RBRCB
Appearance Coated black (front and rear doors with punched metal finish)
Unit mou'ntlng 49U
capacity
Size
WxDxH 800 x 1200 x 2000
[mm]
Maximum Total rack capacity: 995kg (*1) Total rack capacity: 965kg (*1)
Weight-bearing Total load capacity: 840kg (excluding rack) Total load capacity: 840kg (excluding rack)
Load (kg) Rack: 155kg Rack: 125kg
Door opening 80%
ratio
Items already attached to the rack when shipped
« Front door, rear door, and a pair of side | * Front and rear doors (*2)
covers)
Items in their own packages when shipped with the rack
» Rack door key: 2 (*3) * Rack door key: 2 (*3)
- Cable holder (front): 10 - Cable holder (front): 10
Accessories + Cable holder (rear): 10 « Cable holder (rear): 10

+ M5 flat head screw and core spring nut: 20
of each
(for cable holder)

- Connection kit: 1 set

+ Protection bushing: 6

(*4)

*1) Ensure that the floor load based on the total rack capacity does not exceed the floor strength

(withstand load) at the installation site (such as an office).

*2) The expansion rack is not equipped with a pair of side covers.

*3) Key operation is required for locking the door handle.

*4) The expansion rack is supplied without the Information (paper).

31




Item Specifications

Product name 19-inch rack for PRIMERGY 19-inch rack for PRIMERGY
(Wide/ 42U/ Base rack) (Wide/ 42U / Expansion rack)
supports CX400 M4 supports CX400 M4

Type name PY-RBRCA3 PY-RBRCB3
Appearance Coated black (front and rear doors with punched metal finish)
Unit mou'ntlng 49U
capacity
Size
(WxDxH) 800 x 1200 x 2000
[mm]
Maximum Total rack capacity: 995kg (*1) Total rack capacity: 965kg (*1)
Weight-bearing Total load capacity: 840kg (excluding rack) Total load capacity: 840kg (excluding rack)
Load (kg) Rack: 155kg Rack: 125kg
Door opening 80%
ratio
Items already attached to the rack when shipped
« Front door, rear door, and a pair of side | * Front and rear doors (*2)
covers)
Items in their own packages when shipped with the rack
- Rack door key: 2 (*3) - Rack door key: 2 (*3)
- Cable holder (front): 10 - Cable holder (front): 10
Accessories « Cable holder (rear): 10 « Cable holder (rear): 10
+ M5 flat head screw and core spring nut: 20 | + M5 flat head screw and core spring nut: 20
of each of each
(for cable holder) (for cable holder)
- Cage nut tool - Connection kit: 1 set
+ Protection bushing: 6 + Protection bushing: 6
« Information (paper): 1 (*4)

*1) Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).

*9) The expansion rack is not equipped with a pair of side covers.

*3) Key operation is required for locking the door handle.

*4) The expansion rack is supplied without the Information (paper).

PPOINT,

The base rack can be connected to an expansion rack, and the expansion rack can be connected to another expansion rack.

These racks cannot be connected to other series racks.

32



3.2 Opening the Front Door

1 Turn the door key to unlock the door.

Pull up the rack handle, turn it in the direction of the arrow, and pull.

+ Close the front door after fully securing the installed devices. Failure to do so may cause the devices to fall off the rack and be

damaged in the event of an earthquake.

3.3 Opening the Rear Door

1 Turn the door key to unlock the door.
Pull up the rack handle, turn it in the direction of the arrow, and pull.

Same as the Front Door operations.

3.4 Installing the Rack

Basic requirement : Before installing the rack, be sure to adjust the leveling feet as described below,
regardless of whether the rack is to be anchored to the building floor. Keep the rack level with the leveling
feet. Be sure to position the casters 1 to 2 mm above the floor. (Do not let the casters support the weight of

the rack.)

3.4.1 Installation methods for the rack to withstand earthquakes with an acceleration
of up to 2.5 m/s? (250 gal)

In these methods, the rack can be anchored or not anchored. Use one of the following methods depending

on your situation.

33



1 Method where the rack is anchored to a stabilizing surface
Install the rack by using the same method described in "3.4.2 Installation methods for the rack to withstand earthquakes with

an acceleration of up to 10 m/s2 (1000 gal)".

2 Method where the rack is not anchored to a stabilizing surface

This rack corresponds only to the L-shaped Stabilizer.

Note: The attached stabilizer is a means of preventing the rack from tipping over during device maintenance. If the rack is not

anchored to a stabilizing surface, be sure to attach a stabilizer before installation.

The stabilizer is an optional product (not supplied with this rack).

lllustration of attached L-shaped stabilizer

3.4.2 Installation methods for the rack to withstand earthquakes with an acceleration

of up to 10 m/s2 (1000 gal)

The rack must be anchored to a stabilizing surface as described below.

1 Securing the rack using the Quake Proof Stabilizer kit
Attach the Quake Proof Stabilizer kit (an optional product that will need to be prepared separately) the rack (front, right, and

left). Then, secure the rack to the slab (building floor) using the holes in the kit.

2 Securing the rack using the leveling feet
Anchor the rack to the slab (building floor) using the M20 screw holes in the ground plate of the leveling feet and M20 bolts

with a length of 17 mm.

Front

Leveling foot d

RS a—
p o p
Y Frame

L (Free access floor)

) =
\-\-_'_

Bolt (M20)

E 2

Example of anchoring with a leveling foot lllustration of the attached Quake Proof Stabilizer kit

34



3.5 Connecting Racks
m Confirming components

Confirm that all components of the connection kit that need to be supplied with an expansion

Rack have been delivered (see the table below).

Component name Quantity Remarks
Lower mounting fixture 2
Upper mounting fixture 2
Horizontal shlel'd rubber jointing 1 Length: 1,000 mm
strip 1
Horizontal shleld rubber jointing 1 Length: 54 mm
strip 2
Vertical shield rubber jointing strip 1 2 Length: 1,000 mm
Vertical shield rubber jointing strip 2 2 Length: 861 mm
M6 core spring nut 8 For lower connection
Ms flat head screw 8 For lower connection
M12 hexagon bolt 4 For upper connection

This rack does not connect at the bottom of the back when CDU (WIDE) is installed.

(It will secure the topx2 and the lower frontx1)

1 Remove the front doors.

2 Remove the retaining screws for the top cover, and then remove the side cover.

Remove the two M12 screws securing the top cover at the front and rear corners on the right, since the other rack will be
connected to the right of this rack.
Remove the 10 screws securing the side cover, and then remove the side cover.
Note: Be careful when working at height on the top cover. Never put your foot on the rack because it is very dangerous.
The weight of the side cover is about 15 kg. Be careful when removing it.

PPOINT

Be careful not to lose the side cover screws removed here. They will be used later.

Sida @erscrew

35



3 Install M6 core spring nuts on the front of the existing rack.

Install M6 core spring nuts at the bottom of the front H frame of the rack, on the side to be connected to the other rack (right

side when viewed from the front).

For information on the procedure for installing the core spring nuts, see "4.2 Installing and Removing Core Spring Nuts”

which is described in the User’s manual of the 19-inch rack Model 2742"

front

4 Attach the shield rubber on the connection side.

M6 core spring nut
H frame

Attach vertical shield rubber jointing strips 1 and 2 to the front and rear H frames on the right side of the existing rack.

Either one can be attached to the top.

For information on the locations for attaching them, see the detailed figure that shows the locations for attaching the vertical

shield rubber jointing strips.

Attach the horizontal shield rubber jointing strip 1 and 2 to the upper D frame on the right side of the existing rack.

Either one can be attached to the top.

For information on the location for attaching it, see the detailed figure that shows the locations for attaching the horizontal

shield rubber jointing strips.

Verbical sheid nubber
poning snp

36

T upper side of the rack

H frama D frame
Wertical shisid rubber fzontal shsd nubber
pring #rp jorting stap

| front side of the rack

Positioning of vertical shield rubber  Positioning of horizontal shield rubber
jointing strip in detail jointing strip in detail



5 Remove the retaining screws of the top cover of the expansion rack, and then install M6 core
spring nuts on the front of the rack.
Remove the two M12 screws securing the top cover at the front and rear corners on the left, since the other rack will be
connected to the left of this rack.
Note: Be careful when working at height on the top cover. Never put your foot on the rack because it is very dangerous.
Install M6 core spring nuts at the bottom of the front H frame of the rack, on the side to be connected to the other rack (left

side when viewed from the front).

M6 core
spring nut

6 Align the height of the expansion rack with that of the existing rack.
Line up the side of the expansion rack with the side of the existing rack, and then adjust the expansion rack feet to align the
expansion rack height with that of the existing rack.
[When CDU(WIDE) is installed.]

Remove the spill tray for adjust Rear side feet.

Spill tray

N

Return the spill tray after the adjustment.

37



7 Install the upper and lower mounting fixtures.
Place the upper mounting fixture on the top covers of the existing and expansion racks, and temporarily secure it with M12
hexagon bolts.
Using the M6 core spring nuts installed on the front and rear H frames of the racks in steps 3 and 5, secure the lower mounting
fixture with M6 flat head screws.

Fully tighten the M12 hexagon bolts that were temporarily tightened in the upper mounting fixture.

8 Mount the side cover on the expansion rack.

Mount the side cover, which was removed from the existing rack, with the 10 side cover retaining screws, which were also
removed from the existing rack.

Note: The weight of the side cover is about 15 kg. Be careful when mounting it.

9 Mount the front doors of the existing and expansion racks.

Lastly, mount the front doors to complete the rack connection procedure.

4 Handling the Rack after Installation

4.1 Changing the Position of the Door Rotation Axis

The position of the door rotation axis can be changed from the position at shipment. At the time of shipment, the front door
turns on the right axis. The rear door rack is a double door, so the positions of its rotation axes cannot be changed.

Changing the position of the rotation axis involves the repetitive action of removing parts and reinstalling them at different
locations. Work carefully to avoid causing deformation, breakage, or loss of parts during the removal and reinstallation of

parts.

4.1.1 Changing the position of the rotation axis of the front door

1 Changing the position of the rotation axis of the front door.
Open the door by 90 degrees. Lift up the door to remove the door-side hinges (pins) from the rack-side hinges, and then slide
the door sideways to remove it.

Note: When installing or removing the door, be careful not to get your fingers caught in the gap between the door and the rack.

Door-side

hinge
Bend for contralling opening
and closing angle

Notch for hinge

J

Rack-side
hinge

38



2 Remove the brackets from the rack.
+ Remove the M6 hexagon socket bolt to remove the three places rack-side hinges.(a-1)
+ Remove the M6 hexagon socket set screws to remove the bar nuts for the three places hinges.(a-2)
- Remove the upper and lower door stoppers, and then remove the core spring nuts.
+ Remove the M5 screws to remove the upper and lower door stoppers, and then remove the M5 core spring nuts.(b-1,b-2)
+ Remove the M6 flathead screws to remove the 4 places lock plates.(c-1)

+ Remove the M6 hexagon socket set screws to remove the bar nuts for the 4 places lock plates.(c-2)

For information on the procedure for removing the core spring nuts, see "4.2 Installing and Removing Core Spring Nuts”

which is described in the User’s manual of the 19-inch rack Model 2742"

lock plate rack-side hinge

b-2 b-1

door stopper

3 Install bar nuts for the hinges, lock plates and core spring nuts.
Install some of the parts that were removed in step 2, on the side horizontally opposite the standard side.
+ Insert bar nuts for the hinges in the three places of left H frame, and secure them with M6 hexagon socket set screws.
+ Insert M5 core spring nuts at the upper and lower parts of the right H frame.
+ Insert bar nuts for the lock plates in the 4 places of left H frame, and secure them with M6 hexagon socket set screws.
For information on the procedure for installing the core spring nuts, see "4.2 Installing and Removing Core Spring Nuts"

which is described in the User’s manual of the 19-inch rack Model 2742"

39



H frame
M5 core spring
ts

M6 hexagon socket
set screw

M6 hexagon socket
sel screw

PPOINT,

Align the center of the M6 hexagon socket set screw of the bar nut for the hinge and the lock plates with the punch on

the aluminum frame.

4 Install the rack-side hinges, door stopper and lock plates.
- Using the bar nuts for the hinges installed in step 3, secure the rack-side hinges with M6 hexagon socket bolt to the
upper and lower parts of the frame.
- Use the M6 core spring nuts to install door stoppers to the upper and lower parts of the frame.
- Using the bar nuts for the lock plates installed in step 3, secure the rack-side hinges with M6 Flathead screws to the

upper and lower parts of the frame.

PPOINT,

[JConfirm that the shield rubber isattached to the upper and lower lock plates.
[ Upper door stopper: The shield rubber should be along the top.

[ Lower door stopper: The shield rubber should be along the bottom of the bracket.

5 Remove the door-side hinges.

+ Remove the M6 hexagon socket bolt to remove the upper and lower door-side hinges.

i

M6 hexagon socket bolt

door-side hinge

40



6 Remove the door rod supporters and center door rod.

- Remove the center door rod.
Remove the door rod supporters. (2pcs.)

Rotate the door rod till 45 ° and remove the center door rod.

Door rod supporters Center door rod

7 Remove the handle and the dust caps.

- Remove the screws from dust caps and remove the handle.

dust cap

— handle

41



8 Remove the handle and the dust caps.
+ Remove the cover by sliding.
- Bracket is engaged at the top.

- Attach the handle in the upside-down.

Engaged at the top

9 Replace the center bracket of the center door rod.

- Reverses the center bracket.

10 Attach the handle , dust caps , center door rod and door rod supporters.

« Attach the handle and the center door rod was removed in step 6 and 7.

42



11 Remove the logo and mark.

+ Remove the screws (3pcs.) from inside to remove the Infinity mark.
Place your hand on the Infinity mark while removing the nuts, to prevent mark from falling.
+ Remove the nuts from inside to remove the Fujitsu logo and the blank panel.

Place your hand on the Fujitsu logo and blank panel while removing the nuts, to prevent them from falling.

M4 nuts

SCrews

12 Install the logo and mark.

- Using the Infinity mark, the Fujitsu logo and the blank panel removed in step 11, secure the Infinity mark, the

Fujitsu logo and the blank panel with screws / nuts from inside.

FuliTsy

43



13 Install the door-side hinges.

- Using the door-side hinges removed in step 5, secure the door-side hinges with M6 hexagon socket bolts.

M6 hexagon socket bolt

door-side hinge

14 Install the front door.
- With the door open to about 90 degrees, slide it sideways to insert the door-side hinges(pins) into the rack-side hinges.
Note: When installing or removing the door, be careful not to get your fingers caught in the gap between the door and

the rack.

4.2 Attaching the Cable Holder

m Confirm the components, and prepare the necessary tools.

Type name
Front Rear
19R-27CM1 19R-27CM2
19RB27CM1 19RB27CM2

Confirm that all components have been delivered (see the table below).

Component and quantity

Cable holder x 1, M5 flat head screw x 1, M5 core spring nut x 1

Also, prepare the necessary tools:

« Phillips screwdriver (No. 2 bit): For the M5 flat head screw

4.3 Attaching a Stabilizer (L-shaped)
m Confirm the components, and prepare the necessary tools.
Confirm that all components have been delivered (see the table below).

»In case of install a stabilizer must be done by customers.

- Front Stabilizer for PRIMERGY 19inch Rack(Wide / Expansion / rear CDU installed)
Type name: PY-RS82

Product name Quantity
Stabilizer body 1
M10 bolt 4

Also, prepare the necessary tools:

+ Spanner: For M10 bolts

44



4.4 Attaching the Quake Proof Stabilizer Kit

m Confirm the components, and prepare the necessary tools.

Confirm that all components have been delivered (see the table below).

In case of install a stabilizer kit must be done by customers.

« Front, Side Quake Proof Stabilizer kit for PRIMERGY 19inch Rack(wide / base / rear CDU installed)
Type name: PY-RT81
Product name Quantity
Front part 1
Side part 2
M10 bolt 12
« Front, Rear and Side Quake Proof Stabilizer kit for PRIMERGY 19inch Rack(wide / base)
Type name: PY-RT82
Product name Quantity
Front part 1
Rear part 1
Side part 2
M10 bolt 16
+ Front, Rear Quake Proof Stabilizer kit for PRIMERGY 19inch Rack (wide / base)
Type name: PY-RT83
Product name Quantity
Front part 1
Rear part 1
M10 bolt 8

+ Side Quake Proof Stabilizer kit for PRIMERGY 19inch Rack(wide / base / front and rear CDU installed)
Type name: PY-RT84

Product name Quantity
Side part 2
M10 bolt 8

Quake Proof Stabilizer kit (wide/expansion only front) is same as Stabilizer (PY-RS82).

Also, prepare the necessary tools:

+ Spanner: For M10 bolts




4.5 Cable duct bracket for 19-inch Rack

mlt is a bracket to install the side cable duct (19R-27SD1) in this rack.

This bracket is used with the side cable duct.

- Cable duct bracket for 19-inch Rack
Type name: PY-RM811

Product name Quantity
SCD bracket 1
M5 self-tapping screw 2

PPOINT
- The supplied screws for securing the duct are self-tapping screws. Each screw requires a certain degree of strength to

tighten since it cuts its own thread as it is screwed into its hole.

Prepare the necessary tools:
+Phillips screwdriver (No. 2 bit): For M5 self-tapping screws

Also, the following tools are necessary for the side cable duct installation.
+Phillips screwdriver (No. 3 bit): For M6 screws

- Cage nut tool: For M6 cage nuts

The procedure for attaching the cable duct mounting bracket is shown below.

(Example: When attached to the left of the rack)

* If the cable holder is already attached to the location for attaching the side cable duct, remove the cable holder.

The installing position of the side cable duct is inside 1U in a vertical opening.

4.5.1 Inserting cage nuts

*For information on the procedure for inserting the cage nuts, see "4.1 Inserting and Removing Cage Nuts" at manual of 19-inch

rack model 2742.

1 Insert M6 cage nuts in the square holes at the top and bottom of the opening in the front of the rack.

The second holes from inside at the top and bottom

46



4.5.2 Fixation of cable duct mounting bracket

1 From the inside, fixation the cable duct mounting bracket with M5 self-tapping screws in the screw

hole of a set of two screw holes in the rear rack post.

_(Rear view)

mounting bracket

M5 self-tapping sr.rews}

4.5.3 Temporarily securing the rear bracket
1 To the second the threaded hole from the lower side from the rear, fit an M5 self-tapping screw in the

second the threaded hole from the lower side in the cable duct mounting bracket. Then, temporarily

tighten it, leaving a clearance of about 5 mm between the screw and the cable duct mounting bracket.

2 Fit the lower securing hole of the rear bracket to the M5 self-tapping screw installed in step 1, and

secure the upper part with an M5 self-tapping screw.

47



3 Fully tighten the lower M5 self-tapping screw, which was temporarily tightened, to secure the bracket.

(Rear view)

Rack post

Rear bracket

Q

M5 self-tapping screws

*For information on the procedure for attaching the side cable duct, see "4.9.3 Inserting the side
cable duct body / 4.9 Attaching the Side Cable Duct" at manual of 19-inch rack model 2742.

48



	PRIMERGY用19インチラック（ワイド/42U）
	はじめに
	１　概要
	1.1 　ラインナップ
	1.2 　搭載可能装置

	２　ラック設置・運用上のご注意
	2.1　設置・運用時の留意事項

	３　ラックの構成と設置
	3.1　構成
	3.2　前扉の開き方
	3.3　後ろ扉の開き方
	3.4　ラックの設置
	3.4.1 加速度 2.5m/s2(250gal) までの地震に耐えられる設置方法
	1 ラックを固定設置する場合
	2 ラックを固定設置しない場合

	3.4.2　加速度 10m/s2(1000gal) までの地震に耐えられる設置方法
	1　耐震キットを使用した固定
	2　レベルフットを使用した固定


	3.5　ラックの連結
	1　前の扉を取り外します。
	2　トップカバー固定ネジを取り外し、サイドカバーを取り外します。
	3　既設ラックの前側にM6 コアラットを取り付けます。
	4　連結パッキンを貼り付けます。
	5　増設ラックのトップカバー固定ネジを取り外し、ラックの前にM6 コアラットを取り付けます。
	6　既設ラックと増設ラックの高さを合わせます。
	7 上部および下部連結金具を取り付けます。
	8 増設ラックにサイドカバーを取り付けます。
	9 既設、増設ラックの前後の扉を取り付けます。


	4　ラック設置後の取り扱いについて
	4.1　扉回転軸位置の変更手順
	4.1.1　前扉の軸位置変更手順
	1　ラックから前扉を取り外します。
	2　ラック本体側の金具類を取り外します。
	3　ヒンジ用バーナット、コアラットおよびロック受け用バーナットを取り付けます。
	4　本体側ヒンジ、ドアストッパおよびロック受けを取り付けます。
	5　ドア側ヒンジを取り外します。
	6　ドアバーサポータおよびセンタードアバーを取り外します。
	7　ハンドルとダストキャップを外します。
	8　ハンドルを分解し、左右のパーツを入れ替えます。
	9　センタードアバーを組み替えます。
	10　ハンドル、ダストキャップ、センタードアバーおよびドアバーサポータを取り付けます。
	11　ロゴ、マークを取り外します。
	12　ロゴ、マークを取り付けます。
	13　ドア側ヒンジを取り付けます。
	14　前扉を取り付けます。


	4.2　ケーブルホルダー
	4.3　スタビライザー（L 字型）
	4.4　耐震キット
	4.5　PRIMERGY用19インチラック ケーブルダクト取付ブラケット
	4.5.1 ケージナットの取り付け
	4.5.2 ケーブルダクト取付ブラケットの固定
	4.5.3 リヤブラケットの仮止め



	19-inch Rack for PRIMERGY (WIDE/42U) User’s Guide [Difference]
	Before Reading This Manual
	1 Overview
	1.1 Lineup
	1.2 Devices that can be mounted on this rack

	2 Precautions on Rack Installation and Operation
	2.1  Precautions on Installation and Operation

	3 Rack Configuration and Installation
	3.1  Configuration
	3.2  Opening the Front Door
	3.3  Opening the Rear Door
	1 Turn the door key to unlock the door.

	3.4  Installing the Rack
	3.4.1 Installation methods for the rack to withstand earthquakes with an acceleration of up to 2.5 m/s2 (250 gal)
	3.4.2 Installation methods for the rack to withstand earthquakes with an acceleration of up to 10 m/s2 (1000 gal)
	1 Securing the rack using the Quake Proof Stabilizer kit
	2 Securing the rack using the leveling feet


	3.5  Connecting Racks
	1 Remove the front doors.
	2 Remove the retaining screws for the top cover, and then remove the side cover.
	3 Install M6 core spring nuts on the front of the existing rack.
	4 Attach the shield rubber on the connection side.
	5 Remove the retaining screws of the top cover of the expansion rack, and then install M6 core spring nuts on the front of the rack.
	6 Align the height of the expansion rack with that of the existing rack.
	7 Install the upper and lower mounting fixtures.
	8 Mount the side cover on the expansion rack.
	9 Mount the front doors of the existing and expansion racks.


	4 Handling the Rack after Installation
	4.1 Changing the Position of the Door Rotation Axis
	4.1.1 Changing the position of the rotation axis of the front door
	1 Changing the position of the rotation axis of the front door.
	2 Remove the brackets from the rack.
	3 Install bar nuts for the hinges, lock plates and core spring nuts.
	4 Install the rack-side hinges, door stopper and lock plates.
	5 Remove the door-side hinges.
	6 Remove the door rod supporters and center door rod.
	7 Remove the handle and the dust caps.
	8 Remove the handle and the dust caps.
	9 Replace the center bracket of the center door rod.
	10 Attach the handle , dust caps , center door rod and door rod supporters.
	11 Remove the logo and mark.
	12 Install the logo and mark.
	13 Install the door-side hinges.
	14 Install the front door.


	4.2 Attaching the Cable Holder
	4.3 Attaching a Stabilizer (L-shaped)
	4.4 Attaching the Quake Proof Stabilizer Kit
	4.5　Cable duct bracket for 19-inch Rack
	4.5.1 Inserting cage nuts
	4.5.2 Fixation of cable duct mounting bracket
	4.5.3 Temporarily securing the rear bracket





<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /None

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Error

  /CompatibilityLevel 1.4

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /CMYK

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType false

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize true

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments true

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

    /FUJI-ShinGo-Bold

    /FUJI-ShinGo-Light

    /FUJI-ShinGo-Medium

    /FUJI-ShinGo-Regular

    /FujitsuSans-Bold

    /FujitsuSans-Light

    /FujitsuSans-LightItalic

    /FujitsuSans-Medium

    /FujitsuSans-MediumItalic

    /FujitsuSans-Regular

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 300

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 300

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile ()

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>

    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>

    /CZE <>

    /DAN <>

    /DEU <>

    /ESP <>

    /ETI <>

    /FRA <>

    /GRE <>



    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)

    /HUN <>

    /ITA <>

    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>

    /LTH <>

    /LVI <>

    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)

    /NOR <>

    /POL <>

    /PTB <>

    /RUM <>

    /RUS <>

    /SKY <>

    /SLV <>

    /SUO <>

    /SVE <>

    /TUR <>

    /UKR <>

    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)

    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>

  >>

  /Namespace [

    (Adobe)

    (Common)

    (1.0)

  ]

  /OtherNamespaces [

    <<

      /AsReaderSpreads false

      /CropImagesToFrames true

      /ErrorControl /WarnAndContinue

      /FlattenerIgnoreSpreadOverrides false

      /IncludeGuidesGrids false

      /IncludeNonPrinting false

      /IncludeSlug false

      /Namespace [

        (Adobe)

        (InDesign)

        (4.0)

      ]

      /OmitPlacedBitmaps false

      /OmitPlacedEPS false

      /OmitPlacedPDF false

      /SimulateOverprint /Legacy

    >>

    <<

      /AddBleedMarks false

      /AddColorBars false

      /AddCropMarks false

      /AddPageInfo false

      /AddRegMarks false

      /ConvertColors /ConvertToCMYK

      /DestinationProfileName ()

      /DestinationProfileSelector /DocumentCMYK

      /Downsample16BitImages true

      /FlattenerPreset <<

        /PresetSelector /MediumResolution

      >>

      /FormElements false

      /GenerateStructure false

      /IncludeBookmarks false

      /IncludeHyperlinks false

      /IncludeInteractive false

      /IncludeLayers false

      /IncludeProfiles false

      /MultimediaHandling /UseObjectSettings

      /Namespace [

        (Adobe)

        (CreativeSuite)

        (2.0)

      ]

      /PDFXOutputIntentProfileSelector /DocumentCMYK

      /PreserveEditing true

      /UntaggedCMYKHandling /LeaveUntagged

      /UntaggedRGBHandling /UseDocumentProfile

      /UseDocumentBleed false

    >>

  ]

>> setdistillerparams

<<

  /HWResolution [2400 2400]

  /PageSize [612.000 792.000]

>> setpagedevice





